I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: TPC-W064-MT- R2 Original/en

Manufacturer's Name: HP Inc.
Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declare, under its sole responsibility that the product

Product Name and Model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Regulatory Model Number:" TPC-W064-MT

Product Options: Please See ANNEX |

conforms to the following Product Specifications and Regulations:

Safety EMC Spectrum

IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN300328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301 893V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300 440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ecodesign

Regulation (EU) No. 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the Ecodesign
Directive 2009/125/EC, the RoHS Directive 2011/65/EU and carries the C€-marking accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) The Notified Body SPORTON INTERNATIONAL (USA) INC with number 2907 issued the EU-type examination
certificate with ID: SN22C0252 according to Annex lll, for the essential requirement of article 3.2 of the RED
Directive

3) This product was tested in a typical HP environment.

1] ) HE'; li’x_f. Road, Palc Alto,
Houston, TX (lbles S@W/ML @ i
« Product Compliance Center
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Local contact for regulatory topics only:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
usS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
http://www.hp.eu/certificates




DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

ANNEXI

Regulatory Model Number: TPC-W064-MT

OPTIONS

DESCRIPTION:* OPTION RMN:*
RTL8852AE
RTL8822CE

T iver 2,4 Hz WLAN BT

ransceiver and 5 GHz and RTL8852BE
MTL7922A22M

* Where X represents any alpha numeric character.



/ KONFORMITATSERKLARUNG
nach 1SO / IEC 17050-1 und EN 17050-1

DoC #: TPC-W064-MT-R2(bersetzung/de

Herstellername: HP Inc.

Adresse des Herstellers: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
erklart, dass das Produkt

Produktname und Modell:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop

GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX
Regulatorische Model Nummer:" TPC-W064-MT
Produktoptionen: Siehe Anhang |

entspricht den folgenden Produktspezifikationen und Vorschriften:

Sicherheit: EMV Frequenzspektrum
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Oko-Design
Verordnung (EG) Nr. 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Das Produkt erfiillt die Anforderungen der RED-Richtlinie 2014/53/UE, die Okodesign-Richtlinie 2009/125/EG, die
RoHS-Richtlinie 2011/65/EU und tragt das C€-Kennzeichnung entsprechend.

NUR FUR USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Zusatzliche Information:

1) Fir die requlatorischen Aspekte zum Design wurde diesem Produkt eine Regulatorische Model Nummer
zugeordnet. Zur Produktidentifizierung in der regulatorischen Dokumentation und den Priifberichten wird diese
Regulatorische Model Nummer verwendet und sollte nicht zu Verwechslungen von Marketingnamen oder
Produktnummern fiihren.

2) Die notifizierte Stelle SPORTON INTERNATIONAL (USA) INC mit Kennnummer 2907 hat eine
Konformitatspriifung (nach Anhang lll, wegen fehlender harmonisierter Normen) durchgefiihrt und die folgende
EU-Baumusterpriifbescheinigung ausgestellt: SN22C0252

3) Dieses Produkt wurde in einer typischen HP Konfiguration getestet.

Uberpriifen Sie die Unterschrift auf der urspriinglichen
Houston, TX Erkldrung beigefiigt
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Lokale Ansprechpartner fiir Richtlinien und Bestimmungen:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




KONFORMITATSERKLARUNG
nach IS0 / IEC 17050-1 und EN 17050-1

ANHANG

Regulatorische Model Nummer (RMN): TPC-W064-MT

OPTIONEN

BESCHREIBUNG:* RMN OPTION:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Wo X steht fiir eine beliebige alphanumerische Zeichen.



/ DECLARATION DE CONFORMITE
selon lanorme 1SO / IEC 17050-1 et EN 17050-1

DoC #: TPC-W064-MT-R2Traduction/fr
Nom du fabricant: HP Inc.
Adresse du fabricant: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

déclare que le produit
Nom du produit et le modéle:?  OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Numéro de modéle réglementaire:" TPC-W064-MT
Options du produit: Voir l'annexe |

est conforme aux normes et réeglements de produit suivantes:

Sécurité: EMC Spectre radioélectrique
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1

IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0

ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

écoconception

Réglement (CE) n°617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Ce produit est conforme aux exigences de la directive RED 2014/53/UE, la directive sur l'écoconception
2009/125/CE, la directive RoHS 2011/65/UE et porte la marque C€.

SEULEMENT POUR LES ETATS-UNIS: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informations complémentaires:

1) A ce produit est assigné un numéro de modéle réglementaire qui reste avec les aspects réglementaires de la
conception. Le numéro de modeéle réglementaire est le principal identificateur de produit dans la documentation
réglementaire et les rapports d'essais, ce nombre ne doit pas étre confondu avec le nom commercial ou les
numéros de produit.

2) L'organisme notifié SPORTON INTERNATIONAL (USA) INC avec numéro 2907 a réalisé une évaluation de la
conformité (conformément a l'Annexe lll, a cause de manque de normes harmonisées) et a délivré le certificat
d'examen UE de type: SN22C0252

3) Ce produit a été testé dans un environnement typique HP en conjonction avec un systéme hote HP.

Houston, TX vérifier la signature sur la déclaration d'origine annexé
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Contact local pour les réglementations uniquement:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DECLARATION DE CONFORMITE
selon lanorme 1SO / IEC 17050-1 et EN 17050-1

ANNEXE |

Numéro de modéle réglementaire (RMN): TPC-W064-MT

OPTIONS

DESCRIPTION:* RMN OPTION:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Ou X représente n'importe quel caractére alphanumérique.



I DICHIARAZIONE DI CONFORMITA'
secondo la normaISO /IEC 17050-1 e EN 17050-1

DoC #: TPC-W064-MT-R2Traduzione/it
Nome del Fornitore: HP Inc.
Indirizzo del Fornitore: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

dichiara che il prodotto

Nome del prodotto e modello:?? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Numero di modello normativo:" TPC-W064-MT

Opzioni del prodotto: Vedere Allegato |

@ conforme alle seguenti specifiche e regolamenti di prodotto:

Sicurezza EMC Spettro Radio
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15
EN 62311:2008 ICES-003, Issue 7
EN 62479:2010 EN 55032:2015+A11:2020 Class B
EN 50665:2017 EN 55035:2017+A11:2020
EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ecodesign

Regolamento (UE) No. 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Questo prodotto e conforme ai requisiti della direttiva RED 2014/53/UE, la direttiva sulla Progettazione
Ecocompatibile 2009/125/CE, la direttiva RoHS 2011/65/UE e porta il marchio C€.

SOLO PER GLI USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informazioni aggiuntive:

1) A questo prodotto @ assegnato un Numero di modello normativo (RMN) che rimane con gli aspetti normativi
della progettazione. Il numero di modello normativo é l'identificativo principale del prodotto nella
documentazione normativa e rapporti di prova, questo numero non deve essere confuso con il nome
commerciale o il numero di prodotto.

2) L'organismo notificato SPORTON INTERNATIONAL (USA) INC con numero 2907 ha effetuato una valutazione di
conformita (secondo l'Allegato lll, because of missing harmonized standards) e rilasciato il certificato di esame
UE del tipo: SN22C0252

3) Questo prodotto é stato testato in un tipico ambiente HP.

Houston, TX controllare la firma sulla dichiarazione originale allegata
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Contatto locale solo per informazioni sulla conformita al marchio CE:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DICHIARAZIONE DI CONFORMITA'
secondo la normaISO /IEC 17050-1 e EN 17050-1

ALLEGATOI

Numero di modello normativo (RMN): TPC-W064-MT

OPZIONI

DESCRIZIONE:* RMN OPZIONE:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Dove X rappresenta qualsiasi carattere alfanumerico.



I DECLARACION DE CONFORMIDAD
segun lanorma IS0 /IEC17050-1y EN 17050-1

DoC #: TPC-W064-MT-R2Traduccién/es
Nombre del fabricante: HP Inc.
Direccidn del fabricante: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declara que el producto
Nombre del producto y modelo:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Namero de modelo reglamentario:? TPC-W064-MT
Opciones del producto: Ver Anexo |

cumple con las siguientes especificaciones y normas de productos:

Seguridad: EMC Espectro radioeléctrico
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1

IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0

ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Diseiio ecoldgico
Reglamento (CE) n2617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Este producto cumple con los requisitos de la directiva RED 2014/53/UE, la Directiva sobre disefio ecoldgico
2009/125/CE, la Directiva RoHS 2011/65/UE y lleva la marca C€.

SOLO PARA EE.UU.: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informacion Adicional:

1) A este producto se asigna un numero de modelo regulatorio que cumple con los aspectos regulatorios del
disefo. El nimero de modelo normativo es el identificador principal del producto en la documentacion
reglamentaria e informes de ensayo, este niimero no se debe confundir con el nombre comercial o los nimeros
del producto.

2) Elorganismo notificado SPORTON INTERNATIONAL (USA) INC con nimero 2907 ha efectuado una evaluacion de
la conformidad (de acuerdo con el anexao lll, debido a que faltan normas armonizadas) y expedido el certificado
de examen UE de tipo: SN22C0252

3) Este producto se ha probado en un entorno tipico de HP.

Houston, TX comprobar la firma de la primera declaraciéon anexa
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Contacto local inicamente para temas de normativa:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DECLARACION DE CONFORMIDAD
segun lanorma IS0 / IEC 17050-1 y EN 17050-1

ANEXO |

Nimero de modelo reglamentario (RMN): TPC-W064-MT

OPCIONES

DESCRIPCION:* RMN OPCION:*
RTL8852AE
) RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Donde X representa cualquier caracter alfanumérico.



I DEKLARACJA ZGODNOSCI
zgodnie znormg IS0 / IEC 17050-1 i EN 17050-1

DoC #: TPC-W064-MT-R2Ttumaczenie/pl

Nazwa producenta: HP Inc.
Adres producenta: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
oswiadcza, ze produkt

Nazwa produktu i modelu:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Numer modelu:? TPC-W064-MT

Opcje produktu: Patrz zatacznik |

jest zgodny z nastepujacymi specyfikacjami produktu i rozporzadzen:

Bezpieczeinstwo: EMC Widmo radiowe
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ekoprojektu

Rozporzadzenie (WE) nr 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Niniejszy produkt jest zgodny z wymaganiami Dyrektywa RED 2014/53/WE, Dyrektywa w sprawie ekoprojektu
2009/125/WE, Dyrektywa RoHS 2011/65/WE i posiada odpowiednio oznakowanie C€.

TYLKO DLA USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dodatkowe informacje:

1) Produkt ten zostat przypisany numer modelu z aspektdw regulacyjnych projekt. Numer modelu jest gtownym
identyfikatorem produktu w dokumentacji normatywnej i raporty z badan, liczba ta nie powinna by¢ mylona z
nazwag handlowa lub tez liczby produktow.

2) Jednostka notyfikowana SPORTON INTERNATIONAL (USA) INC z numer 2907 przeprowadzita ewaluacja
zgodnosci (zgodnie z zatacznikiem lll, ze wzgledu na brak norm zharmonizowanych) i wydata certyfikat badania
typu UE: SN22C0252

3) Produkt byt testowany w typowym $rodowisku HP, w potaczeniu z systemem gospodarza HP.

Houston, TX sprawdzi¢ podpis na oryginale deklaracji zatgczonej
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Lokalny kontakt na temat przepisow:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DEKLARACJA ZGODNOSCI
zgodnie znormg IS0 / IEC 17050-1 i EN 17050-1

ZALACZNIKI

Numer modelu (RMN): TPC-W064-MT

OPCJE
OPIS:* RMN OPCJA:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTL8852BE
MTL7922A22M

* W przypadku, gdy X oznacza dowolny alfa cyfre.



I DECLARATIE DE CONFORMITATE
in conformitate cu 1SO / IEC 17050-1 si EN 17050-1

DoC #: TPC-W064-MT-R2Traducere/ro
producatorului Nume: HP Inc.
Adresa producatorului: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declara ca produsul
Nume produs si model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Numarul de model de reglementare:" TPC-W064-MT
Optiuni de produse: A se vedea anexal |

in conformitate cu urmatoarele specificatii si regulamentelor de produse:

Siguranta: EMC Spectrului de frecvente radio
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN300328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301 893V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300 440V2.1.1

IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0

EN IEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

ecodesign

Regulamentul (CE) nr 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Produsul prezentat aici, corespunde cu cerintele Directiva RED 2014/53/UE, Directiva privind proiectarea ecologica
2009/125/CE, la Directiva RoHS 2011/65/UE si poarta marcajul C€ in consecinta.

NUMAI PENTRU STATELE UNITE ALE AMERICII: This device complies with part 15 of the FCC Rules. Operation is
subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informatii suplimentare:

1) Acest produs este atribuit un numar de model de reglementare care ramane cu aspectele de reglementare ale
proiectare. Numarul de model de reglementare este identificatorul principal produs in documentatia de
reglementare si rapoarte de incercare, acest numar nu trebuie confundat cu numele de marketing sau umerele
de produs.

2) Organismul notificat SPORTON INTERNATIONAL (USA) INC cu numar 2907 a efectuat o evaluare a conformitatii
(in conformitate cu anexa lll, din cauza lipsei de standarde armonizate) si a emis certificatul de examinare UE de
tip: SN22C0252

3) Acest produs a fost testat intr-un mediu tipic HP impreuna cu un sistem gazda HP.

Houston, TX verifica semnatura de pe declaratia initiala anexat
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Local de contact pentru subiecte de reglementare numai:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DECLARATIE DE CONFORMITATE
in conformitate cu ISO / IEC 17050-1 si EN 17050-1

ANEXAI

Numaérul de model de reglementare (RMN): TPC-W064-MT

OPTIUNI
DESCRIERE:* RMN OPTIUNE:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

*1n cazul in care X reprezinta orice caracter alfanumeric.



I CONFORMITEITSVERKLARING
volgens I1SO / IEC 17050-1 en EN 17050-1

DoC #: TPC-W064-MT-R2Vertaling/nl
Naam van de fabrikant: HP Inc.
Adres van de fabrikant: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

verklaart, dat het product

Naam van het product en model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Regulatory Model Number:" TPC-W064-MT

Product opties: Zie bijlage |

voldoet aan de volgende productspecificaties en wetgeving:

Veiligheid: EMC Radiospectrum
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

ecodesign

Verordening (EG) nr. 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Het product voldoet aan de eisen van de RED-Richtlijn 2014/53/EU, de Okodesign-Richtlijn 2009/125/EG, de RoHS-
Richtlijn 2011/65/EU en draagt het k C€-keurmer.

ALLEEN VOOR DE VS: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Extra informatie:

1) Dit product is voorzien van een wettelijk modelnummer die blijft bij de regelgevende aspecten van de ontwerp.
Het voorgeschreven modelnummer is het belangrijkste product-id in de regelgeving documentatie en
testrapporten, moet dit nummer niet verwarren met de merknaam of de productnummers.

2) De aangemelde instantie SPORTON INTERNATIONAL (USA) INC met nummer 2907 heeft een compliance
assessment (overeenkomstig Bijlage Ill, vanwege het ontbreken van geharmoniseerde normen) uitgevoerd en
het certificaat van EU-typeonderzoek SN22C0252 afgegeven.

3) Dit product werd getest in het HP-omgeving in combinatie met een HP hostsysteem.

controleren van een handtekening op het oorspronkelijke
Houston, TX verklaring gehecht
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Lokale contactpersoon voor mbtvoorschriften:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




CONFORMITEITSVERKLARING
volgens ISO / IEC 17050-1 en EN 17050-1

BIJLAGE |

Regulatory Model Number (RMN): TPC-W064-MT

OPTIES

BESCHRUVING:* RMN OPTIE:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Waar X staat voor elke alfanumerieke tekens.



/ MEGFELELOSEGI NYILATKOZAT
az150 / IEC 17050-1 és EN 17050-1

DoC #: TPC-W064-MT-R2Forditas/hu
A gyarté neve: HP Inc.
Gyarto cime: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

kijelenti, hogy a termék

A termék neve és a modell:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Szabalyozasi Modell szama:"  TPC-W064-MT

Termék opciok: Lasd az I. melléklet

megfelel az alabbi termék dokumentacié és rendeletek:

Biztonsag: EMC Radidspektrumiigyek
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1

IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Kdrnyezetbarat tervezési
Regulation (EC) No. 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

A termék eleget tesz az RED 2014/53/EU irdnyelv, a kérnyezetbarat tervezésrél szol6 2009/125/EK iranyelv, az
RoHS 2011/65/EU iranyelv viseli a C€ jelzést viseli.

CSAK AZ EGYESULT ALLAMOK: This device complies with part 15 of the FCC Rules. Operation is subject to the
following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Tovabbi informacio:

1) Ezatermék tartozik egy hatdsagi azonositasi tipusszam ami marad szabalyozasi szempontbol a design. A
szabalyozasi modellszammal a f6 termék azonositéjat a szabalyozasi dokumentacidban és vizsgalati
jelentések, ez a szam nem keverend6 6ssze a kereskedelmi névvel vagy a termék szamokat.

2) A(z) SPORTON INTERNATIONAL (USA) INC bejelentett szervezet, szammal 2907 adott esetben elvégezte a
megfeleldség értékelésére (melléklet szerinti lll, hianya miatt a harmonizalt szabvanyok) hianya miatt a
harmonizalt szabvanyok SN22C0252

3) Ezatermék tesztelése egy tipikus HP kdrnyezetben egyiitt egy HP gazda rendszert.

Houston, TX ellendrzi az alairast az eredeti nyilatkozatot mellékelt
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Helyi kapcsolattarto a jogi tudnivalokkal:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




MEGFELELOSEGI NYILATKOZAT
az150/ IEC 17050-1 és EN 17050-1

I. MELLEKLET

Szabalyozasi Modell szama (RMN): TPC-W064-MT

OPCIOK
LEIRAS:* RMN OPCIO:*
RTL8852AE
_ RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTL8852BE
MTL7922A22M

* Ha X jelentése barmilyen alfanumerikus karaktert.



I DECLARAQI\O DE CONFORMIDADE
de acordo comaISO/IEC 17050-1 e EN 17050-1

DoC #: TPC-W064-MT-R2Traducdo/pt

Nome do fabricante: HP Inc.
Endereco do fabricante: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
declara, que o produto

Nome do produto e modelo:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Niimero de Modelo de Regulamentagio:"TPC-W064-MT

Opcoes do produto: Ver anexo |

esta em conformidade com as seguintes especificacdes e regulamentos do produto:

Seguranca: EMC Espectro de radiofrequéncias
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN301893V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300 440V2.1.1

IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0

ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

ecodesign
Regulamento (CE) n2617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

0 produto esta em conformidade com os requisitos da a Directiva RED 2014/53/UE, a Directiva Ecodesign
2009/125/CE, a Directiva RoHS 2011/65/UE e leva a marca C€ de acordo.

SOMENTE PARA 0S EUA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informacdes adicionais:

1) Este produto recebeu um Nimero de modelo de regulamentacdo que fica com os aspectos regulatdrios do
design. 0 Nimero de Modelo de Regulamentacdo é o identificador principal do produto na documentacdo
regulamentar e relatdrios de ensaio, este nimero nao deve ser confundido com o nome comercial ou os
nameros dos produtos.

2) 0 organismo notificado: SPORTON INTERNATIONAL (USA) INC com nimero 2907 efetuou uma avaliacdo de
conformidade (de acordo com o anexao lll, por falta de normas harmonizadas) e emitiu o certificado de exame UE
de tipo: SN22C0252

3) Este produto foi testado em um ambiente tipico de HP.

Houston, TX verificar a assinatura na declaracdo original anexado
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

0 contato local para topicos regulamentares apenas:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DECLARA(ﬁO DE CONFORMIDADE
de acordo comaISO/IEC 17050-1 e EN 17050-1

ANEXO I

Numero de Modelo de Regulamentacdo (RMN): TPC-W064-MT

OPCOES
DESCRICAO:* RMN OPCAO:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Onde X representa qualquer caractere alfanumérico.



I OHAQZH sYMMOPOOZHZ
oUHdwva pe to mpotuto IS0 / IEC 17050-1 kat EN 17050-1

DoC #: TPC-W064-MT-R2Metadpaon/el

Ovopa KATAOKEVAOTA: HP Inc.
AeBuVoN TOU KATACKEUOLOTH: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
SnAWVEL GTL TO TPOIOV

'Ovopa poidvTog kat povtédou:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

ApOpAc Movtého Katd Toug Kavovicpouc: " TPC-W064-MT

EmAoyég MNpoidvrog: BAEme mapdaptnpa l

CUHHOopWVETAL TTPOG TLG £€A G MPoSLaypadEG Kot KAVOVIoHOL:

AocddAeia: EMC padiodpdaoparog
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15
EN 62311:2008 ICES-003, Issue 7
EN 62479:2010 EN 55032:2015+A11:2020 Class B
EN 50665:2017 EN 55035:2017+A11:2020
EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

olkoAoyLkoU oxebLaopol

O kavoviopdg (EK) aptB. 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

To Mapdv MPoidv cuUPHoPPWVETAL PE TG amattioslg tou n 08nyia RED 2014/53/EE, n O8nyia yia tov owkoAoytko
oxedtaop6 2009/125/EK, n 08nyio RoHS 2011/65/EE kou dpépeLtn oruavon CE.

Movo yia tig HMA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Npd6oOeteg mMAnpodopicg:

1) Autd to TIpoidy €xel ekxwpnBel évag puBULOTIKAG 0pPLOPAG HOVTENOU TTOU PEVEL HE TIC PUBHLOTIKEG TITUXEG TWV
oxeSLaopo. O aplBPog PUBULOTIKY) HOVTEAOU €lvoil TO KUPLO OVAYVWPLOTIKO TOU TTPOTOVTIOG HE TNV KOWOVLOTLKH
TekUNplwon Kat eKBECELG SOKIHWY, 0 aplOPOG auTdg SV TTPETTEL VAL CUYXEETAL E TNV EPTTOPLKNA ovopaoia 1) Toug
aplBpolg mpoidvroc.

2) O kowototnpévog opyavicdc SPORTON INTERNATIONAL (USA) INC pe aplBpog 2907 mpaypotornoinoe
aloAdynon G cuppopdwong (cUHdPwva pe To mapdptnpa lll, Adyw tng Aslmouv evappovioPévwy TTPOTUTTWY) Kall
e€€6woe To MoTomoLNTIKO e€€taong tumou EE: SN22C€0252

3) Autd To Tipoidv éxel SokipaoTel o éva Tuttikd MeptBdAlov HP.

ghéyére Tnv uTToypadn yia tnv apxikn SnAwaon Tou

Houston, TX TTPOCAPTATAL
21-07-2022 Gilles Soulard, Manager

Product Compliance Center

Tomkn emadng yia 0£pata kavovicpwv povo:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501



OHAQZH sYMMOPOOZHZ
oUHdwva pe to mpotuto IS0 / IEC 17050-1 kat EN 17050-1

www.hp.eu/certificates




OHAQZH sYMMOPOOZHZ
oUpdwva pe to potuto IS0 / IEC 17050-1 kat EN 17050-1

TO NAPAPTHMA |

AplOHAG MovtéLo Katd Toug Kavoviopouc (RMN): TPC-W064-MT

EMINOTEZ

MEPIFTPADH:* RMN ENIAOTH:*
RTL8852AE
RTL8822CE

T iver 2,4 Hz WLAN BT

ransceiver 2,4 and 5 GHz and RTL8852BE
MTL7922A22M

* 3€ TeplITtwon Mou To X avIUTpoowITeVEL oTtolodnTote aAdaplOunTkd xapaktnpa.



/ FORKLARING OM GVERENSSTAMMELSE
i enlighet med IS0 / IEC 17050-1 och EN 17050-1

DoC #: TPC-W064-MT-R20versittning/sv

Tillverkarens namn: HP Inc.

Tillverkarens adress: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
forklarar att produkten

Namn och modell:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop

GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX
Regleringsmodellnummer:" TPC-W064-MT
Produktalternativ: Se bilagal

overensstimmer med foljande produktspecifikationer och forordningar:

Sdkerhet: EMC Radiového spektra
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

ekodesign

Férordning (EG) nr 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Produkten uppfyller darmed kraven i Direktivet RED 2014/53/UE, Ekodesigndirektivet 2009/125/CE, RoHS-
direktivet 2011/65/UE och ar C€-markning i enlighet dirmed.

ENDAST FOR USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Ytterligare information:

1) Den har produkten har tilldelats ett kontrollmodellnummer som stannar med de regulatoriska aspekterna av
design. Kontrollmodellnumret &r den viktigaste produktbeteckning i lagstiftnings dokumentation och
provningsrapporter, detta nummer ska inte forvaxlas med produktnamn eller produktnummer.

2) Det anmélda organet SPORTON INTERNATIONAL (USA) INC med nummer 2907 har utfért en bedémning av
overensstammelse (enligt bilaga lll, pa grund av saknade harmoniserade standarder) och utfardat EU-
typprovningsintyg: SN22C0252

3) Produkten testades i en typisk HP-miljo tillsammans med en HP-vdrdsystem.

kontrollera signaturen pa den ursprungliga deklarationen som

Houston, TX bifogas
21-07-2022 Gilles Soulard, Manager

Product Compliance Center

Lokal kontakt bara for regleringsdrenden:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
usS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




FORKLARING OM GVERENSSTAMMELSE
i enlighet med IS0 / IEC 17050-1 och EN 17050-1

BILAGA

Regleringsmodellnummer (RMN): TPC-W064-MT

ALTERNATIV

BESKRIVNING:* RMN ALTERNATIV:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Dar X representerar nagon alfanumeriska tecken.



/ PROHLASENI 0 SHODE
podle normy 150 / IEC 17050-1 a CSN EN 17050-1

DoC #: TPC-W064-MT-R2Pieklad/cs

Jméno vyrobce: HP Inc.

Adresa vyrobce: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

prohlasuje, Zze vyrobek

Nézev produktu a model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Regulacni tislo modelu:" TPC-W064-MT

Moznosti vyrobku: Viz prilohall

vyhovuje nasledujicim specifikacim a nafizeni produktu:

Bezpecnost: EMC Radiové spektrum
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

ekodesignu
Natizeni (ES) ¢. 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Tento vyrobek spliiuje pozadavky Smérnice RED 2014/53/UE, Smérnice o ekodesignu 2009/125/CE, Smérnice RoHS
2011/65/UE a nese oznateni CE v souladu s CE.

POUZE PRO USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dalsi informace:

1) Tento produkt je pfidéleno regulatorni ¢islo modelu, ktery ztistava s regulacnimi aspekty konstrukce. Pocet
Regula¢ni model je hlavnim identifikatorem produktu v regulacni dokumentaci a protokoly o zkouskach, toto
Cislo by nemélo byt zaménovano s marketingovym nazvem nebo ¢isla produktu.

2) 0znameny subjekt SPORTON INTERNATIONAL (USA) INC s cislo 2907 provedl| posouzeni shody (Podle pfilohy I,
z diivodu chybéjici harmonizované normy) a vydal certifikat EU prezkouseni typu: SN22C0252

3) Tento vyrobek byl testovan v typické prostiedi HP ve spolupraci s hostitelskym systémem HP.

Houston, TX zkontrolovat podpis na ptivodni prohlaseni pripojeném
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Lokalni kontakt pro informace pouze o smérnicich:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




PROHLASENI 0 SHODE
podle normy IS0 / IEC 17050-1 a CSN EN 17050-1

PRILOHA

Regulaéni cislo modelu (RMN): TPC-W064-MT

VOLBY
POPIS:* RMN VOLBA:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTL8852BE
MTL7922A22M

* Tam, kde X predstavuje libovolny alfanumericky znak.



DEKNAPALUUA 3A CbOTBETCTBUE
8 cboTseTcTBume ¢ ISO / IEC 17050-1 1 EN 17050-1

DoC #: TPC-W064-MT-R2MNpesoa/bg
HaumeHoBaHue Ha npoussoauTena: HP Inc.
Mpoussoautensa Agpec: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

3aABABA, Ye NPOAYKTLT

Mme Ha npoaykTta u mogen:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

HopmatueeH Homep Ha mogena:" TPC-W064-MT

Onuuun Ha NnpoAayKra: Buxk npunoxenue |

CbOTBETCTBA Ha c/iegHuTe CHELI,MdWIKaIJMM Ha NPOAYKTa U pernameHTu:

Be3onacHocT: EMC PafMouecTOTHUAT CNEKTbP
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN300328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN301893V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300 440V2.1.1

IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0

EN IEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

eKogusanHa

Pernament (EO) N0 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Tosu anapaT B CbOTBETCTBME C U3MCKBaHUATA Ha Jupektusata RED 2014/53/EC, npeKkTneaTa 3a eKoam3aiiHa
2009/125/0T, Aupektusara RoHS 2011/65/EC 1 Hocu mapkuposkata cbotaetHo CE.

CAMO 3A CALL: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

DonbaHutenHa uHdpopmauma:

1) To3u NpoayKT MMa HOpMaTUBEH HOMEpP Ha MOoJieNa, KOWMTO OCTaBa C perynaTopHUTe acnekTu Ha aAm3aliH. Homep Ha
HopmaTuseH moaen e naeHTMdUKaTopa OCHOBEH NPOAYKT B HOPMaTUBHATa AOKYMEHTALMA U MPOTOKO/M OT
M3NUTBaHWsA, TO3M 6poit He TpaBBa Aa ce 6bpKa C Na3apHOTO MMe UM HOMepa Ha NPOoAyKTa.

2) Hotudbuumpanuat opraH SPORTON INTERNATIONAL (USA) INC c Homep 2907 e n3BbpLIeHa OLEHKa Ha
cboTBeTCTBMETO (CbrnacHo npunoskenue lll, nopaau AnMnceawm xapMoHU3NpPaHU CTaHAAPTU) U U3gage
cepTudukaTa 3a EC uscneapaHe Ha Tuna: SN22C0252

3) Tosu npoayKT e usnpobsaH B TMnnuHa HP cpeaa BbB Bpb3Ka ¢ xocT cnuctema HP.

NpoBepPKa Ha NoAnnca BbpXy OpurnHana Ha AeknapaumnaTa,

Houston, TX NnpuaoXKeHa
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Local KoHTaKT 3a perynaTopHu Temu camo:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
usS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DEKNAPAUUA 3A CbOTBETCTBUE
8 cboTBeTcTBMe ¢ ISO /IEC 17050-1 n EN 17050-1

NPUNOKEHUE

HopmaTtuseH Homep Ha mogena (RMN): TPC-W064-MT

OPTIONS
OMUCAHUE:* RMN onuua:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLS8852BE
MTL7922A22M

* Korato X npeacTasnsBa Bcska anda umndpos 3HakK.



I VYHLASENIE 0 ZHODE
podla normy ISO / IEC 17050-1 a STN EN 17050-1

DoC #: TPC-W064-MT-R2Preklad/sk

Meno vyrobcu: HP Inc.

adresa vyrobcu: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

prehlasuje, Ze vyrobok

Nézov produktu a model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Regulacné ¢islo modelu:" TPC-W064-MT

Moznosti vyrobku: Pozri prilohu |

splia nasledujtice $pecifikacie a nariadenia produktu:

Bezpecnost: EMC Radiové spektrum
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

ekodizajne
Nariadenie (ES) ¢ 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Tento vyrobok spiiia poziadavky Smernice RED 2014/53/UE, Smernice o ekodizajne 2009/125/CE, Smernice RoHS
2011/65/UE a nesie oznatenie CE v sulade s C€.

LEN PRE USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dalsie informacie:

1) Tento produkt je pridelené regulac¢né ¢islo modelu, ktory zostava s regulacnymi aspektmi konstrukcie. Pocet
Regula¢ny model je hlavnym identifikatorom produktu v regula¢nej dokumentacii a protokoly o skuskach, toto
Cislo by sa nemalo zamienat s marketingovym nazvom alebo s vyrobnymi ¢islami.

2) Notifikovany organ SPORTON INTERNATIONAL (USA) INC s ¢islo 2907 vykonal posutdenie zhody (Podla prilohy
1, z ddvodu chybajlicej harmonizované normy) a vydal certifikat EU skagky typu: SN22C0252

3) Tento vyrobok bol testovany v typickej prostredi HP v spolupraci s hostitelskym systémom HP .

Houston, TX skontrolovat podpis na pévodnt vyhldseni pripojenom
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Lokalne kontakt pre informacie iba o smerniciach:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




VYHLASENIE O ZHODE
podla normy 1SO / [EC 17050-1 a STN EN 17050-1

PRILOHA

Regulacné cislo modelu (RMN): TPC-W064-MT

VOLBY
OPIS:* RMN VOLBA:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTL8852BE
MTL7922A22M

* Tam, kde X predstavuje lubovolny alfanumericky znak.



I OVERENSSTEMMELSESERKLARING
i henhold til 1SO / IEC 17050-1 og EN 17050-1

DoC #: TPC-W064-MT-R20versxttelse/da

Producentens navn: HP Inc.

Producentens adresse: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
erklarer, at produktet

Produktnavn og Model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop

GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX
Lovpligtigt modelnummer:" TPC-W064-MT
Produkt Valg: Se bilag |

opfylder falgende produktspecifikationer og forordninger:

Sikkerhed: EMC Radiofrekvenser
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15
EN 62311:2008 ICES-003, Issue 7
EN 62479:2010 EN 55032:2015+A11:2020 Class B
EN 50665:2017 EN 55035:2017+A11:2020
EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

miljovenligt design
Forordning (EF) nr.617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Produktet overholder kravene iRED-direktivet 2014/53/EU, direktivet om miljgvenligt design 2009/125/EC, RoHS-
direktivet 2011/65/EU og baerer C€-maerket i overensstemmelse hermed.

KUN FOR USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Yderligere information:

1) Dette produkt er tildelt et lovpligtigt modelnummer, som forbliver de lovgivningsmaessige aspekter af den
design. Det lovpligtige modelnummer er det vigtigste produkt-id i den lovgivningsmaessige dokumentation og
testrapporter, bar dette antal ikke forveksles med navn markedsfgringen eller varenumre.

2) Det bemyndigede organ SPORTON INTERNATIONAL (USA) INC med nummer 2907 har foretaget en vurdering af
overholdelsen (i henhold til bilag Ill, pa grund af manglende harmoniserede standarder) og udstedt EU-
typeafpravningsattest: SN22C0252

3) Dette produkt blev testet i en typisk HP-miljg i forbindelse med en HP host system.

kontrollere signaturen pa den oprindelige erklaering, der er

Houston, TX knyttet
21-07-2022 Gilles Soulard, Manager

Product Compliance Center

Lokal kontaktperson for regulative emner:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




OVERENSSTEMMELSESERKLARING
i henhold til ISO / IEC 17050-1 og EN 17050-1

BILAGI

Lovpligtigt modelnummer (RMN): TPC-W064-MT

MULIGHEDER

BESKRIVELSE:* RMN OPTION:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Hvor X betegner en hvilken som helst alfanumerisk tegn.



I VAATIMUSTENMUKAISUUSVAKUUTUS
ISO /1EC 17050-1: n ja EN 17050-1

DoC #: TPC-W064-MT-R2K&ddnnos/fi

Valmistajan nimi: HP Inc.

Valmistajan osoite: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

ilmoittaa, ettd tuote

Tuotteen nimi ja malli:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Siiddosmallinumero:? TPC-W064-MT

Tuotevaihtoehdot: Katso liite |

tayttaad seuraavat tuotevaatimukset ja asetukset:

Turvallisuus: EMC Radiotaajuuksien
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ecodesign

Asetuksen (EY) N: 0 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Tuote tayttaa vaatimukset RED-direktiivin 2014/53/EU, Ekologista suunnittelua koskevan direktiivin 2009/125/EY,
RoHS-direktiivin 2011/65/EU ja siind on vastaava C€-merkinta.

VAIN USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Lisatiedot:

1) Tama tuote on annettu virallinen numero, joka pysyy hallinnolliset nakdkohdat suunnittelu. Sdadoksia koskeva
mallinumero on tarkein tuotteen tunniste sadntely asiakirjat ja testausselosteet, tata numeroa ei pida sekoittaa
tuotteen nimeen tai tuotteen numeroita.

2) Ilmoitettu laitos SPORTON INTERNATIONAL (USA) INC numero 2907 suoritti vaatimustenmukaisuuden arviointia
(mukaan liitteen llI, johtua puuttuvista yhdenmukaistetut standardit) ja antoi EU-tyyppitarkastustodistuksen:
SN22C0252

3) Tama tuote testattu tyypillisessa HP ymparistoministeri yhdessa HP isantd jarjestelma.

Houston, TX Tarkista allekirjoitus alkuperdisen ilmoituksen liitteend
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Paikallinen yhteyshenkilo saannoksista antavat:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




VAATIMUSTENMUKAISUUSVAKUUTUS
ISO /1EC 17050-1: n ja EN 17050-1

LITEI

Saddosmallinumero (RMN): TPC-W064-MT

OPTIONS
KUVAUS:* RMN VAIHTOEHTO:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Jos X on mika tahansa aakkosnumeerinen merkki.



I ATITIKTIES DEKLARACIJA
pagal IS0 / IEC 17050-1 ir EN 17050-1

DoC #: TPC-W064-MT-R2Vertimas/It
Gamintojo pavadinimas: HP Inc.
Gamintojo adresas: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

pareiskia, kad produktas

Produkto pavadinimas ir modelis:?  OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Normatyvinis modelio numeris:" TPC-W064-MT

Prekés pasirinkimai: Ziareéti| prieda

atitinka Sias produkto specifikacijas ir reglamenty:

Sauga: EMS Radijo dazniy spektras
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN301893V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300 440V2.1.1

IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0

ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ekologinio
Reglamentas (EB) Nr 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Sis gaminys atitinka reikalavimus, RED direktyva 2014/53/ES, Ekologinio projektavimo direktyva 2009/125/EB,
RoHS direktyva 2011/65/ES ir yra pazymétas C€ zenklu atitinkamai.

TIK JAV: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Papildoma informacija:

1) Sis produktas pazymétas normatyviniu modelio numeriu, kuris lieka su reglamentavimo aspekty dizainas.
Normatyvinis modelio numeris yra pagrindiné produkto identifikatorius reguliavimo dokumentus ir bandymy
ataskaitos, Sis skaicius neturéty bati painiojamas su prekés pavadinimu arba gaminio numeriais.

2) Notifikuotoji jstaiga SPORTON INTERNATIONAL (USA) INC numeris 2907 atlikti atitikties jvertinimas (pagal lll
prieda, nes triksta darniuosius standartus) ir iSdavé ES tipo tyrimo sertifikatg: SN22C0252

3) Sipreké buvo i$bandytas standartinés HP aplinkoje kartu su HP priimancioji sistema.

Houston, TX patikrinti parasa, pridéto pradinio deklaracijos
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Vietinis kontaktas normatyviniais klausimais tik:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
usS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




ATITIKTIES DEKLARACLJA
pagal IS0 / IEC 17050-1 ir EN 17050-1

| PRIEDAS

Normatyvinis modelio numeris (RMN): TPC-W064-MT

GALIMYBES
APRASYMAS:* RMN PASIRINKIMAS:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Jeigu X Zymi bet alfa skaitiné charakter;.



I SAMSVARSERKLARING
i henhold til 1SO / IEC 17050-1 og EN 17050-1

DoC #: TPC-W064-MT-R20versettelse/no

Produsentens navn: HP Inc.

Produsentens adresse: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
erklarer at dette produktet

Produktnavn og modell:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop

GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX
Forskriftsmessig modellnummer:?  TPC-W064-MT

Produktvalg: Se vedlegg |
er i samsvar med fglgende produktspesifikasjoner og forskrift:

Sikkerhet: EMC Radio spektrum
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15
EN 62311:2008 ICES-003, Issue 7
EN 62479:2010 EN 55032:2015+A11:2020 Class B
EN 50665:2017 EN 55035:2017+A11:2020
EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

gkodesign

Forordning (EF) nr.. 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Produktet er i samsvar med kravene i RED-direktiv 2014/53/EU, den gkodesign direktiv 2009/125/EF, RoHS-direktiv
2011/65/EU og barer derfor CE€-merket.

BARE FOR USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Tilleggsinformasjon:

1) Dette produktet er tildelt et modellnummer som holder med de regulatoriske aspekter av design.
Forskriftsmodellnummeret er den viktigste produkt-ID i regulatoriske dokumentasjon og testrapporter, bar
dette nummeret ikke forveksles med markedsfaringsnavnet eller produktnumrene.

2) Det tekniske kontrollorganet SPORTON INTERNATIONAL (USA) INC med nummer 2907 har foretatt en vurdering
av etterlevelse (i samsvar med vedlegg lll, pa grunn av mangel av harmoniserte standarder) og utstedte EU-
typepravingssertifikatet: SN22C0252

3) Produktet ble testet i et typisk miljg HP i forbindelse med en HP-vertssystemet.

Houston, TX siekk signaturen pa originalerklaringen annektert
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Lokal kontakt for sparsmal om forskrifter:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




SAMSVARSERKLARING
i henhold til ISO / IEC 17050-1 og EN 17050-1

VEDLEGGI

Forskriftsmessig modellnummer (RMN): TPC-W064-MT

ALTERNATIVER

BESKRIVELSE:* RMN OPSJON:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Hvor X representerer en hvilken som helst alfa-numeriske karakteren.



I 1ZJAVA O SKLADNOSTI
v skladu z1SO / IEC 17050-1 in EN 17050-1

DoC #: TPC-W064-MT-R2Prevajanje/sl

Ime proizvajalca: HP Inc.

Naslov proizvajalca: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

izjavlja, daizdelek

Ime izdelka in model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Upravna stevilka modela:" TPC-W064-MT

Moznosti izdelka: Glej Prilogo |

v skladu z naslednjimi specifikacijami in predpisi o izdelku:

Siguranta: EMC Radijski spekter
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN301893V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300 440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15
EN 62311:2008 ICES-003, Issue 7
EN 62479:2010 EN 55032:2015+A11:2020 Class B
EN 50665:2017 EN 55035:2017+A11:2020
EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

okoljsko primerni zasnovi

Regulamentul (CE) nr 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Izdelek je skladen z zahtevami Direktiva RED 2014/53/EU, Direktiva o okoljsko primerni zasnovi 2009/125/ES,
Direktiva RoHS 2011/65/EU in nosi oznako C€ v skladu s tem.

SAMO ZA ZDA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dodatne informacije:

1) Taizdelek je dodeljena upravna étevilka modela, ki ostane pri regulativnih vidikih zasnova. Stevilo Regulativni
model je glavni identifikator izdelka v regulativnem dokumentacije in porocila o preskusih, to Stevilo ne sme
zamenjevati s trznim imenom ali Stevilkami izdelka.

2) Priglaseni organ SPORTON INTERNATIONAL (USA) INC s Stevilko 2907 izvedel oceno skladnosti (v skladu s
Prilogo lll, zaradi manjkajocih usklajenih standardov) in izdal certifikat o EU-pregledu tipa: SN22€0252

3) Acest produs fost testat intr-un Mediu tipic HP impreuna cu un sistem Gazda HP.

Houston, TX verifica semnatura de pe declaratia initiala anexat
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Lokalni kontakt za upravnimi temami:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




1ZJAVA O SKLADNOSTI
v skladu z1SO / IEC 17050-1 in EN 17050-1

PRILOGA I

Upravna $tevilka modela (RMN): TPC-W064-MT

MOZNOSTI
OPIS:* RMN MOZNOST:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTL8852BE
MTL7922A22M

* Ce je X predstavlja nobene alfa numeri¢ni znak.



I VASTAVUSDEKLARATSIOON
vastavalt ISO / IEC 17050-1 ja EN 17050-1

DoC #: TPC-W064-MT-R2Tdlkimine/et

Tootja nimi: HP Inc.

Tootja aadress: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
kinnitab, et toode

Toote nimi ja mudel:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop

GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX
Normatiivne mudelinumber:" TPC-W064-MT
Toote lisaseadmed: Vtlisal

vastab jargmistele tootespetsifikatsioonidele ja mdarused:

Ohutus: EMC Raadiospektri
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15
EN 62311:2008 ICES-003, Issue 7
EN 62479:2010 EN 55032:2015+A11:2020 Class B
EN 50665:2017 EN 55035:2017+A11:2020
EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

okodisaini
Maaruse (EU) nr 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Kaesolev toode vastab nduetele RED direktiivi 2014/53/EL, Okodisaini direktiivi 2009/125/EU, RoHS direktiivi
2011/65/EL ning kannab C€-mérgistusega.

AINULT USA: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Lisainfo:

1) See toode on maaratud normatiivne mudelinumber mis jaab regulatiivsed aspektid disain. Normatiivne
mudelinumber on peamine toode tunnuse reguleerivad dokumendid ja katseprotokollid, see number ei tohiks
segamini ajada toote nime vdi toode numbrid.

2) Teavitatud asutus SPORTON INTERNATIONAL (USA) INC tag number 2907 teostatud vastavushindamise (lll lisa
kohaselt, sest puuduvad harmoneeritud standardid) ja andis valja ELi thiibihindamistdendi: SN22C0252

3) Seetoode on testitud tiilipiliste HP keskkonnas koos HP vastuvdtva siisteemi .

Houston, TX kontrollida allkirja esialgse deklaratsiooni lisatud
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Kohalik kontakt Ainult normatiivsete kiisimuste korral:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




VASTAVUSDEKLARATSIOON
vastavalt ISO / IEC 17050-1 ja EN 17050-1

I LISA

Normatiivne mudelinumber (RMN): TPC-W064-MT

OPTIONS
KIRJELDUS:* RMN VALIK:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Kui X on tikskoik tahtnumbriline mark.



I 1ZJAVA 0 SUKLADNOSTI
u skladu s 1SO / IEC 17050-1 i EN 17050-1

DoC #: TPC-W064-MT-R2Prijevod/hr

Naziv proizvodaca: HP Inc.

Proizvodaca adresa: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
izjavljuje da je proizvod

Naziv proizvoda i Model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop

GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX
Broj modela prema propisima:? TPC-W064-MT
Mogucnosti proizvoda: Vidi Prilog |

sukladan sljedecim specifikacijama proizvoda i propisa:

Sigurnost: EMC Radio spektar
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15
EN 62311:2008 ICES-003, Issue 7
EN 62479:2010 EN 55032:2015+A11:2020 Class B
EN 50665:2017 EN 55035:2017+A11:2020
EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ekoloski dizajn
Uredba (EZ) br 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Navedeni proizvod sukladan sa zahtjevima RED Direktivom 2014/53/EU, Ekoloski dizajn Direktivom 2009/125/EC,
RoHS Direktivom 2011/65/EU i nosi C€ oznaka u skladu s tim.

SAMO ZA SAD: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dodatne informacije:

1) Ovaj proizvod je dodijeljen broj modela prema propisima koji ostaje s regulatornim aspektima Dizajn. Broj
modela prema propisima je glavni identifikator proizvod u regulatornom dokumentacije i izvjeS¢a o ispitivanju,
ovaj broj ne treba brkati s marketinSkim nazivom ili brojeve proizvoda.

2) Prijavljeno tijelo SPORTON INTERNATIONAL (USA) INC s brojem 2907 provelo je procjeni uskladenosti (prema
Prilog Ill, jer nedostaje uskladene standarde) i izdalo potvrdu o EU ispitivanju tipa: SN22C0252

3) Ovaj proizvod je ispitan u tipi¢noj HP okoli$ u suradnji s HP-host sustava.

Houston, TX provjeriti potpis na izvorne izjave priloZzen
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Lokalno kontakt za pravna pitanja samo:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




1ZJAVA 0 SUKLADNOSTI
u skladu s 1SO / IEC 17050-1 i EN 17050-1

PRILOGI.

Broj modela prema propisima (RMN): TPC-W064-MT

OPCLIE
OPIS:* RMN OPCIJA:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTL8852BE
MTL7922A22M

* Gdje X predstavlja nikakvu alfa numeritku karakter.



I ATBILSTIBAS DEKLARACIJA
saskana ar IS0 / IEC 17050-1 un EN 17050-1

DoC #: TPC-W064-MT-R2Tulkojums/lv
Razotaja nosaukums: HP Inc.
Razotaja adrese: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

pazino, ka produkts

Produkta nosaukums un modelis:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Regulé&josais modela numurs:”  TPC-W064-MT

Izstradajuma iespéjas: Féach pielikums |

atbilst Sadam iekartas specifikacijam un regulam:

Sabhailteacht: EMC Radiofrekvencu spektrs
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1

IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0

ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

ekodizains
Rialachan (CE) Uimh 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Produkts ar $o atbilst prasibam RED direktiva 2014/53/ES, Ekodizaina direktiva 2009/125/EK, RoHS direktiva
2011/65/ES un veic C€ markéjums atbilstosi.

TIKAI ASV: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Papildus informacija:

1) Sis produkts ir pieskirts reguléjosais modela numurs, kas paliek ar normativajiem aspektiem dizainu.
Reguléjosais modela numurs ir galvenais produkts identifikators parvaldes dokumentacija un testésanas
parskati, Sis skaits nedrikst sajaukt ar marketinga nosaukumu vai produktu numuriem.

2) Pazinota struktiira SPORTON INTERNATIONAL (USA) INC ar numurs 2907 ir veikusi atbilstibas novértésana
(saskana ar lll pielikumu, jo triikst saskanotus standartus) un izdevusi ES tipa parbaudes sertifikatu: SN22C0252

3) Rinneadh tastail ar tairge SEO i dtimpeallacht HP tipicitil i gcomhar le CORAS dstach HP.

Houston, TX seiceail par siniu ar dearbhu bunaidh i gceangal
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Vietéja kontaktpersona jautajumos par reglamentaciju tikai:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
usS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




ATBILSTIBAS DEKLARACIJA
saskana ar ISO / IEC 17050-1 un EN 17050-1

| PIELIKUMS

Reguléjosais modela numurs (RMN): TPC-W064-MT

RISINAJUMI
APRAKSTS:* RMN IZVELE:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Kur X apzimeé jebkuru burtu ciparu raksturs.



I LEYFISYFIRLYSING
samkvamt IS0 / IEC 17050-1 og EN 17050-1

DoC #: TPC-W064-MT-R2byding/is

Framleidanda Heiti: HP Inc.

Heimilisfang framleidanda: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

pvi yfir, ad varan

Nafn véru og Model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop

GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX
Regulatory Model Number:" TPC-W064-MT
Valmdguleikar voru: Sja vidaukall

i samrami vid eftirfarandi forskriftir vara og reglugerdir:

Oryggi: EMC Tidnirof

IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301 893 V2.1.1
IEC62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

visthonnun

Reglugerd (EB) nr. 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Varan hér med i samraemi vid krofur RED tilskipun 2014/53/EU, Tilskipun um vistvaena honnun 2009/125/EB, RoHS
tilskipun 2011/65/EU og ber C€-merkid i samrami.

ADEINS FYRIR BANDARIKIN: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Vidbétarupplysingar:

1) bessivara er uthlutad Regulatory tegundarnimer sem dvelst hja reglugerdum paetti i honnun. The Regulatory
Model Number er helsta vara audkenni i reglugerdum skjol og profunarskyrslur, petta nimer ztti ekki ad rugla
saman vid nafn markadssetningu eda vérunimerum.

2) Tilkynnta adilans SPORTON INTERNATIONAL (USA) INC med numer 2907 flutt farid mat (samkvamt vidauka llI,
vegna vantar samhaefdir stadlar) og gaf ut ESB-gerdarpraofunarvottordinu: SN22C0252

3) bessivara var profad i deemigerdum HP umhverfi i tengslum vid HP moti kerfinu.

Houston, TX athuga undirskrift 8 upprunalequ vfirlysingu fylgir
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Upplysingaskrifstofa fyrir reglusetningu efni eingongu:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




LEYFISYFIRLYSING
samkvamt IS0 / IEC 17050-1 og EN 17050-1

VIDAUKAI

Regulatory Model Number (RMN): TPC-W064-MT

OPTIONS
LYSING:* RMN VALKOSTUR:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* par sem X taknar allir alfa tolugildi karakter.



I DIKJARAZZJONI TA 'KONFORMITA
skond I1SO / IEC 17050-1 u EN 17050-1

DoC #: TPC-W064-MT-R2Traduzzjoni/mt
Isem tal-manifattur: HP Inc.
Indirizz tal-manifattur: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

jiddikjara, li l-prodott
Isem tal-prodott u Mudell:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Mudell regolatorju Numru:" TPC-W064-MT
Ghazliet tal-prodott: Ara l-Anness |

jikkonforma mal-Prodott Specifikazzjonijiet li gejjin u Regolamenti:

Sigurta: EMC Ispettru tar-radju
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1
IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ekodisinn

Ir-Regolament (KE) Nru 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Il-prodott hawnhekk jikkonforma mar-rekwiziti tal-Direttiva RED 2014/53/UE, Direttiva tal-Ekodisinn 2009/125/KE,
Direttiva RoHS 2011/65/UE u jkollu l-marka C€ kif xieraq

BISS GHALL-ISTATI UNITI: This device complies with part 15 of the FCC Rules. Operation is subject to the following
two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informazzjoni addizzjonali:

1) Danil-prodott huwa assenjat ghal mudell regolatorju Numru li jibga 'mal-aspetti regolatorii ta' |- disinn. Il-
Numru tal-Mudell regolatorija hija l-identifikatur tal-prodott ewlieni fid-dokumentazzjoni regolatorju u rapporti
tat-test, dan in-numru ma ghandux jigi mfixkel ma 'isem marketing jew in-numri tal-prodott.

2) Il-korp notifikat SPORTON INTERNATIONAL (USA) INC ma in-numru 2907 wettaq valutazzjoni konformita (skond
[-Anness IIl, minhabba niegsa istandards armonizzati) u hareg ic-certifikat tal-ezami tat-tip tal-UE: SN22C0252

3) Danil-prodott gie ttestjata f'ambjent HP tipiku flimkien ma 'sistema ospitanti HP.

Houston, TX jivverifika |-firma fuq id-dikjarazzjoni originali annessa
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Kuntatt lokali ghal suggetti regolatorji biss:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




DIKJARAZZJONI TA 'KONFORMITA
skond 1SO / IEC 17050-1 u EN 17050-1

ANNESS |

Mudell regolatorju Numru (RMN): TPC-W064-MT

GHAZLIET

DESKRIZZJONI:* RMN GHAZLA:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* Fejn X jirrapprezenta xi karattru numeriku alpha.



I UYGUNLUK BEYANI
ISO /IEC17050-1 ve EN 17050-1 uygun olarak

DoC #: TPC-W064-MT-R2Ceviri/tr

Uretici Adi: HP Inc.
Uretici Adresi: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
beyan eder, iiriin
Uriin Adi ve Modeli:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX
Yasal Model Numarasi:" TPC-W064-MT
Uriin Opsiyonlan: Bkz: EK |
asagidaki Uriin spesifikasyonlarina ve Yonetmeliklere uygun oldugunu beyan eder:
Giivenlik EMC Spektrum
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300 440V2.1.1
IEC62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15
EN 62311:2008 ICES-003, Issue 7
EN 62479:2010 EN 55032:2015+A11:2020 Class B
EN 50665:2017 EN 55035:2017+A11:2020
EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ekotasarim
Yoénetmelik (AB) No. 617/2013
EN 62623:2013

RoHS
ENIEC63000:2018

Uriin, bu belgeyle birlikte, su sartlarina uygundur RED Direktifi 2014/53/AB, Ekotasarim Direktifi 2009/125/EC,
RoHS Direktifi 2011/65/AB ve uygun C€ isaretini tasir.

SADECE ABD ICIN: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Ek Bilgiler:

1) Bu iiriine tasarim sirasinda, teknik mevzutlar gozetilerek bir Yasal Model Numarasi atanmistir. Yasal Model
Numarasi, ana iiriin icin diizenleyici belgelerinde ve test raporlaronda tamimlayicidir. Bu numara pazarlama adi
veya Uriin numaralari ile karistirilmamalidir.

2) Onaylanmis Kurulus SPORTON INTERNATIONAL (USA) INC numarasi 2907, (uyumlastirilmis standartlarin eksik
olmasi nedeniyle Ek lll'e gére) bir uygunluk degerlendirmesi gerceklestirmis ve SN22C0252 no'lu AB-tip inceleme
sertifikasi diizenlemistir.

3) Bu dirlin, tipik bir HP ortaminda test edilmistir .

Houston, TX imza icin orginal DoC ye bakiniz
21-07-2022 Gilles Soulard, yetkili
Product Compliance Center

Sadece teknik yasal konular icin kontak:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
www.hp.eu/certificates




UYGUNLUK BEYANI
ISO /IEC 17050-1 ve EN 17050-1 uygun olarak

Yasal Model Numarasi (RMN): TPC-W064-MT

OPSIYONLAR
ACIKLAMA:* RMN OPSIYON:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTLB852BE
MTL7922A22M

* X herhangi bir alfabetik sayisal karakteri gosterir.

Top of the Document



I DEKLARACIJA 0 USAGLASENOSTI
prema IS0 / IEC 17050-1 si EN 17050-1

DoC #: TPC-W064-MT-R2Prevodenje/sr

Naziv proizvodaca: HP Inc.

Adresa proizvodaca: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

izjavljuju pod iskljucivom odgovornoscu da je proizvod

Naziv proizvoda i model:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Broj regulatornog modela:" TPC-W064-MT

Opcije: Vidi PRILOG |

u skladu sa sledecim specifikacijama proizvoda i propisima:

Sigurnost: EMK Radiofrekvencijski spektar
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328V2.2.2

EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1

IEC 62368-1:2014 CISPR 32:2015 Class B EN 300440V2.1.1

IEC 62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0

ENIEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15

EN 62311:2008 ICES-003, Issue 7

EN 62479:2010 EN 55032:2015+A11:2020 Class B

EN 50665:2017 EN 55035:2017+A11:2020

EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ekodizajn
Uredba (EZ) br 617/2013
EN 62623:2013

RoHS
ENIEC 63000:2018

Navedeni proizvod je u skladu sa zahtevima RED Direktive 2014/53/EU, Ekodizajn Direktive 2009/125/EC, RoHS
Direktive 2011/65/EU i prema tome nosi oznaku C€.

SAMO ZA SAD: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Dopunske Informacije:

1) Ovom proizvodu je dodeljen regulatorni broj modela koji ostaje u skladu sa regulatornim aspektima dizajna.
Regulatorni broj modela je glavni identifikator proizvoda u regulatornoj dokumentaciji i izvestajima o ispitivanju,
ovaj broj ne treba mesati sa marketinskim nazivom ili brojevima proizvoda.

2) Imenovano telo SPORTON INTERNATIONAL (USA) INC sa brojem 2907 izvrsilo je ocenjivanje usaglasenosti
(prema prilogu lll nedostaju harmonizovani standardi) i izdalo je EU potvrdu o ispitivanju br.ID: SN22C0252

3) Ovaj proizvod je testiran u tipicnom HP okruzenju.

proverite potpis na originalnoj deklaraciji na engleskom jeziku

Houston, TX u prilogu gore
21-07-2022 Gilles Soulard, Manager

Product Compliance Center
Lokalni kontakt samo za regulatorne teme:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

www.hp.eu/certificates




DEKLARACIJA 0 USAGLASENOSTI
prema IS0 / IEC 17050-1 si EN 17050-1

PRILOG I

Broj regulatornog modela (RMN): TPC-W064-MT

OPCLIE
OPIS:* RMN OPCLJE:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTL8852BE
MTL7922A22M

* Gde X predstavlja bilo koji alfanumericki znak.



I DEKLARATA E KONFORMITETIT
né pérputhje me ISO / IEC 17050-1 dhe EN 17050-1

DoC #: TPC-W064-MT-R2Pérkthimi/al

Emri e prodhuesit: HP Inc.
Adresa e prodhuesit: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

deklarojné, nén pérgjegjésiné e vetme qé produkti

Emri dhe modeli i produktit:? OMEN by HP 45L Gaming Desktop PC, OMEN by HP 45L Gaming Desktop
GT22XXXXXXXXXXXX, OMEN 45L GT22XXXXXXXXXXXX, GT22XXXXXXXXXXXX

Numri i Modelit Rregullator:" TPC-W064-MT

Opsionet e produktit: Shih aneksin |

pérputhet me specifikimet dhe rregulloret e méposhtme té produktit:

Siguriné e produktit: Pérputhshméria elektromagnetike Spektriiradio
IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 300 328 V2.2.2
EN 62368-1:2014 +A11:2017 EN 301 489-17V3.2.4 EN 301893 V2.1.1
IEC 62368-1:2014 CISPR 32:2015 Class B EN 300 440V2.1.1
IEC62368-1:2018 CISPR 32:2015 +A1:2019 Class B EN 303 687 V1.0.0
EN IEC 62368-1:2020 +A11:2020 FCCCFR 47 Part 15
EN 62311:2008 ICES-003, Issue 7
EN 62479:2010 EN 55032:2015+A11:2020 Class B
EN 50665:2017 EN 55035:2017+A11:2020
EN 50663:2017 EN 61000-3-2:2014

ENIEC 61000-3-2:2019 +A1:2021
EN 61000-3-3:2013 +A1:2019

Ekodizajni
Rregullorja (KE) nr 617/2013
EN 62623:2013

RoHS
EN IEC 63000:2018

Navedeni proizvod sukladan sa zahtjevima RED Direktivom 2014/53/EU, Ekoloski dizajn Direktivom 2009/125/EC,
RoHS Direktivom 2011/65/EU inosi C€ oznaka u skladu s tim.

VETEM PER SH.B.A.: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Informacion shtese:

1) Kétij produkti i éshté caktuar njé Numér Modeli Rregullator i cili géndron me aspektet rregullatore té modelit.
Numri i Modelit Rregullator éshté identifikuesi kryesor i produktit né dokumentacionin rregullator dhe raportet e
provave, ky numér nuk duhet té ngatérrohet me emrin e marketingut ose numrat e produkteve.

2) Organi i njoftuar SPORTON INTERNATIONAL (USA) INC numér 2907 ka kryer njé vlerésim té konformitetit (sipas
Aneksit IlI, pér shkak té mungesés sé standardeve té harmonizuara) dhe ka léshuar njé certifikaté té provimit té
tipit BE: SN22€0252

3) Ky produkt u testua né njé mjedis tipik HP.

kontrolloni nénshkrimin né deklaratén origjinale angleze té
Houston, TX bashkangjitur mé sipér
21-07-2022 Gilles Soulard, Manager
Product Compliance Center

Kontakt lokal vetém pér tema rregullatore:
EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
us.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

www.hp.eu/certificates




DEKLARATA E KONFORMITETIT
né pérputhje me ISO / IEC 17050-1 dhe EN 17050-1

ANEKSI |

Numri i Modelit Rregullator (RMN): TPC-W064-MT

OPSIONE
PERSHKRIM:* OPSIONI RMN:*
RTL8852AE
. RTL8822CE
Transceiver 2,4 and 5 GHz WLAN and BT RTL8852BE
MTL7922A22M

* Ku X paraget ndonjé karakter alfa numerik.





